—_t 21 1/2 =
PS . L N N N
20 3/8 J=— 22 21 20 1062:/8 20 19 1/2 I19 1/2 19 1/2 19 1/2 1?0(1)/2 19 1/24“
1Ei 21 — ZE”O -
> # tg X

[ ]
e O @
@1 w oyo @ I oyo oyo @ owo ] owo @i’

[
o o iTEf==== —]
o = T  — | I— | I | I [ 1 [ 1 [ 1 | I 1 | I I  E— —
o O |o [+ |o o| |o o| |o o| |o o| |o o| | |o ol |o o| |o [1) |o ol |o o| |o =)

A eo
f
|

\(:\ Il a o o o o h ]
{g o o ﬁ o o E i
<§> __<::>
|! ] u . o O 0 O @ O 0 O © O 0 O 0 O © O Q0 O H
¢ o © o o
£ n n 1 o O (Y O
= = = = _@ -~ R —
2 o E%g oo ‘st 1§§§ () ° 0 zgéﬂ “ 2 0 9 ¢ o o oo L vl o o 2@% Ezg‘ [ 2@% o o
: |
La] [B] | 2| 3] &) L&) [8] L7

NOTE 1: TIES NUMBER 7 AND 8 NEED TO BE CHANGED WITH 6 AND 10.

TEM PART
NUMBER|| NUMBER DESCRIPTION
840120-112-03 |[ROD ASSY.OPERATING (FRONT DRIVE)
980230-022=01 |[ROD ASSY OPERATING (REAR DRIVE)
950125-001-10 |[SWITCH POINT ADJUSTER
999037-321-07 |[DRIVE ARM ASSEMBLY

QUANTITY

T \ FRONT DRIVE ROD %

99903/-514

PLATE, PILLOW BLOCK MOUNTING

99903/-507

PLATE, PILLOW BLOCK MOUNTING

99903/-506

PLATE, PILLOW BLOCK MOUNTING

999035/-300-01

PILLOW BLOCK ASSEMBLY

O 00| [ OO O [ NI —

R99905/-500-03

DRIVE BAR

R999057-500-02

DRIVE BAR RH

99903/-505-01

DRIVE BAR COUPLING ASSEMBLY

910922-135-01

STUD ASSEMBLY, 3/4 x 14

N

999035/-509-01

BRACKET ASSEMBLY

999057-532

DRIVEBAR PLATE SPACER

860021-001

TIE _STRAP

860002-010

TIE STRAP

~NOf O A NN = O

995000-011

SCREW, 7/8" X 6-3/4" SPIKE

o= ==

LA 4
TRANSIT

ROTARY HELPER ROD

LAYOUT FOR #20

TURNOUT 136LB RAIL

SIGNALS AND COMMUNICATIONS

REVISION

SHEET

0

1 OF 1

APPROVED BY
1C

DATE

10/29/20

SCP—10

PAGE 1

GT798021X




—— 21 1/2 — THIS VIEW IS THE GT/799005X-20-01 RIGHT HAND
PS
—~— 20 3/8 —f= _\ 22 21 20 20 20 19 1/2==19 1/2 ==19 1/2 ==19 1/2 ==19 1/2 19 18 24 17 1/2 4=
& ‘I’“&;\@o | ol I 6%%;;;7f—‘l’
@@ @O CoTNN N CONSI == :
[l m] Eﬂ‘] m] rl Eﬂ‘ il I Il ol ;| ﬁ [l
I 1] 1l I Il I 1 11 11 11 11 1 !l 11 11 1 11 11 11 1l L.
[ o] I_li? [ ] [ [ o] B (|- P [ o] [o o] el
= || B BRAl | |
o o ° q € i —| o ° o
[ u 1 %&
) 1 N ] O -
= = = gf = B
4 0 0 / 3 9 10 11 12 , Jﬂ
15
/—PS
THIS VIEW IS THE GT799001X-20-01 LEFT HAND
FRONT ASSIST THROW ROD 9o KX
22 ©o° [© & — égg
A% ZEEW : : : : P
REAR ASSIST THROW ROD |:| ﬁ ﬂ |:| |:| °|:|° |:| ﬂ |j ‘ |:| |:| ﬂ ‘ |:| ﬁ ﬂ &

e

Front Crank Assembly Detail

WHEN USING SCHWIHAG ROLLERS
SHIMS ARE SUPPLIED FOR ROLLERS

Rear Crank Assembly Detail ~ AND TIE STRAPS ON TIES 3, 4, AND 12

A4
TRANSIT

SWIT

CH HELPER ROD
LAYOUTS
#20 RH AND LH

WITH PRE—-ASSEMBLED BOOSTER RODS

SIGNALS AND COMMUNICATIONS

REVISION | SHEET

APPROVED BY

0

1 OF 2

TC

DATE
10/15/20

SCP-10

PAGE 2

GT799001X-20-01
GT799003X-20-01




ITEM

PART
NUMBER

DESCRIPTION

GT799001X-20-01
QUANTITY

GT799003-20-01
QUANTITY

980230—-005X

ROD ASSY, FRONT ASSIST THROW

]

]

980230-005

ROD, FRONT ASSIST THROW

898010-001

SCREW JAW

890590—-005X

PIN ASSEMBLY, JAW

990351-125-02

NUT, 1 1/4 HEAVY HEX

990401-125-02

WASHER, 1 1/4 LOCK

990247-425-121

BOLT, 1.125 X 4.250 SQ HD

990511-200-02

COTTER PIN, 1/4 X 2

T|O|Tm OO |ag)| >

990332-112-02

NUT, 1 1/8 HEAVY HEX SLOTTED

RN NN N [N N P N N

JEEEN AN NN NN RN N N N

980500-04/RX

CRANK STAND ASSEMBLY

O

N

980010-04/R

CRANK

N

0| >

980010X

STAND ASSEMBLY

OO

N

980500-04/LX

CRANK STAND ASSEMBLY

N

(@)

980010-04/L

CRANK

| >

980015X

STAND ASSEMBLY

JEEEN ENEN

OO

8800352-003X

ROD ASSY, BOOSTER

N

N

880031-206

BOOSTER ROD

980020-004-02

ROD ASSY, TANGED SCREW JAW

980020-002-02

ROD ASSY, SOLID SCREW JAW

O|O|ag| >

890800-1/5-00

RIVET, 1/4 x 1 11/16

4;444

| ——

980000—-049RX

CRANK STAND ASSEMBLY

O

N

980010-049R

CRANK

| >

980015X

STAND ASSEMBLY

OO

980000-049LX

CRANK STAND ASSEMBLY

N

(@]

980010-049L

CRANK

| >

980015X

STAND ASSEMBLY

JEEEN NN

OO

840120-002X

ROD ASSEMBLY, OPERATING

N

N

840120-002

ROD, OPERATING

890090-005X

PIN ASSEMBLY, JAW

O >

990351-125-02

NUT, 1 1/4 HEAVY HEX

[ 2 L~ L L~ L L~ L~

PO —|—
e N e

L~ —~ - P~ N L~ I~
|

N —| —

980200-001X

PIPE CARRIER ASSEMBLY

990120-400-02

LAG SCREW, 1/2 X 4

910922-020-01

STUD ASSEMBLY, &/4 X 13

990/51-300-02

BOLT, 0./50 X 3.000 HEX

990331-0/5-02

NUT, 3/4 HEAVY HEX

990401-0/5-02

WASHER, 3/4 LOCK

995000-008

TIE SCREW, 24 X 165 MM

860020-00T

TIE STRAP, OFFSET

980200-007/

SHIM PLATE, ROLLER

980200-008

SHIM PLATE, TIE STRAP

o MO OO0 | | | s oo |

— N | |00 s [ [ [ oo |

B4
TRANSIT

SWITCH HELPER ROD
LAYOUTS
#20 RH AND LH

WITH PRE-ASSEMBLED BOOSTER RODS

SIGNALS AND COMMUNICATIONS

APPROVED BY
1C

REVISION | SHEET
0 2 OF 2

DATE

SCP—10

10/15/20

PAGE 3

GT799001X-20-01
GT799003X~20-01




21 1/2 THIS VIEW IS THE GT/799003X-20 RIGHT HAND

PS
—~— 20 3/8 = _\ 22 21 20 20 20 19 1/2 =19 1/2 =19 1/2 =19 1/2 =19 1/2 19 18 24 17 1/2 4= 5
2 20 |
N\ Ne ol ==X 0%
\om — @B GeR /@ BB BB | e o o
2 ] ] 2] (]
2 ' 51 51 51 i-i “TF
@_//Inon ;ol 1 ®/@_
L] [ ] : o | [ o 1 [1 [1 1 1 1 T _TT_ T 1 I I I I I - - I I I I I T 1 I 1 I I
B i [a o] [o o] [o o] [o o] [o ] [= o I_I% Lo o Lo o] [o ] ° o [o o] ol
8 o o o o gﬂ;
€ ool g ||°°
Igh! ﬂ

13
THIS VIEW IS THE GT/99001X—20 LEFT HAND
[ ol 5 [ [ 0
=‘ SW|TCH|_AHY(E)|UPTESR ROD
TRANSIT #20 RH AND LH
SIGNALS AND COMMUNICATIONS
- , : SVIYITIEQ AJRSElNgUE’(F)’TI\gglAEOF?ORL(%EEESRS REVISION | SHEET |APPROVED BY | paTE  |SCP—10) ¢1799001X-20
Front Crank Assembly Detail Rear Crank Assembly Detail ~ aND TIE STRAPS ON TIES 3, 4, AND 12 0 11 oF 2 TC |10/15/20[PAGE 4 | CT799003¢-20




PART GI799001X=201|GT799003X-20
TEMI N UMBER JESLRIPTION QUANTITY || QUANTITY
7 ][980230-005X |[ROD ASSY., FRONT ASSIST THROW 1 1
A (/980230005 ROD, FRONT ASSIST THROW (1) (1)
B1[898010-001 SCREW JAW (1) (1)
C1[890590-005X  |[PIN ASSEMBLY. JAW (1) (1)
D|[990331-125-02|[NUT, 1 1/4 HEAVY HEX (1) (1)
C11990407=125-02||WASHER, 1 1/4 LOCK ©) (1)
F1(990247-425—121||BOLT, 1.125 X 4.250 SQ HD ©) (1)
G1[9905711=200-02|[COTTER PIN, 1/4 X 2 ©) (1)
H1[990332=112-02|[NUT, 1 1/8 HEAVY HEX SLOTTED (1) (1)
2 |[980500—047RX |[CRANK STAND ASSEMBLY 0 1
A1[980010-047R || CRANK ©) @)
31[9800715x% STAND ASSEMBLY (0) (1)
3 1[980500—-047(X |[CRANK STAND ASSEMBLY 1 0
A1[980070-047L |[CRANK ©) (0)
B1[9800715X STAND ASSEMBLY () (0)
24 1[980020—-002-02|[ROD ASSY, TANGED SOLID JAW 1 1
5 1[880031—-206 BOOSTER ROD 1 1
6 |[980020-004—02|[ROD ASSY, TANGED SCREW JAW 1 1
7 1[980500—-049RX |[CRANK STAND ASSEMBLY 0 1
A1[980010-049R || CRANK ©) M
B1[9800715X STAND ASSEMBLY (0) (1)
8 1[980500-049LX |[CRANK STAND ASSEMBLY 1 0
A1[980070-049L || CRANK ©) (0)
B1[9800715x% STAND ASSEMBLY ©) (0)
g |[840120-002X |[ROD ASSEMBLY. OPERATING 1 1
A[840120-002 ROD, OPERATING (1) (1)
B1(890590-005X |[PIN ASSEMBLY, JAW ©) (1)
C1[990331=125-02|[NUT, T 1/4 HEAVY HEX (2) (2)
70 1[950125-001-10] BASKET ASSEMBLY 1 1
77T /860020001 TIE STRAP, OFFSET 4 J
T2 1/860021-00] TIE STRAP 1 1
73 (/860002-010 TIE STRAP 1 1
T4 1[980200-001X || PIPE CARRIER ASSEMBLY 4 4
75 1[990120—-400-02|[LAG SCREW, 1/2 X 4 8 8
76 1[910922-020-01][STUD ASSEMBLY, 3/4 X 13 4 4
177 1[990737=300-02|/BOLT, 0.750 X 5.000 HEX 4 4
78 1[990331-0/5-02|[NUT, 3/4 HEAVY HEX 4 4
79 1(990401-075-02|WASHER, 3/4 LOCK ) )
20 1[995000-008 TIE SCREW, 24 X 165 MM 13 13
271 |[890800—175=00||RIVET, 1/4 x 1 11/16 A q
272 1(980200-007 SHIM PLATE, ROLLER ) D)
23 1[980200-008 SHIM PLATE, TIE STRAP 1 1
A A </CH HELPER ROD
R 4 LAYOUTS
TRANSIT #2@ RH AND LH

SIGNALS AND COMMUNICATIONS

APPROVED BY
1C

REVISION | SHEET
0 2 OF 2

DATE

SCP—10

10/15/20

PAGE 3

GT799001X-20
GT799003X-20




THIS VIEW 1S THE GI/99004X=16-01 RIGHT HAND

21 1/2 —
PS
20 3/8 —- \ 20 : 20 20 — 19 1/2 =19 1/2 ==19 1/2 =19 1/2 19 1/2 =19 1/2 19 1/2
3 T T
\ O
Pell Pl 00N 00\ e
12 12 12 12
F 5] (3] Is] [s] ]
il 2 ] I
— — | [ o] s o
n | I n mii | N N
] Tl D N D 1 - P I I \
’ r
[]
OIS %5 — —
| T BT §
Al B : TEE L1 |5 |6 9

SN -

PS
THIS VIEW IS THE GT/99002X-16-01 LEFT HAND /@ /-

FRONT ASSIST THROW ROD 29 =5 S 15
- o} p—— o g \ | =) ‘
| EE o gTH e
#F% = E ﬁ g g 1 |
| %% 51 51 =] ] i s —
=] g | Y ) By o
REAR ASSIST THROW ROD [] [] [] ] H [] el ] ] H [ H
© h & SWITCH HELPER ROD
/‘ —+—; LAYOUTS
=0 #W@ RH AND [LH
P i TRANSIT | wiTH PRE-ASSEMBLED BOOSTER RODS

SIGNALS AND COMMUNICATIONS

| 6 REVISION | SHEET | APPROVED BY DATE  [SCP—=10 ¢71799002%-16-01
Front Crank Assembly Detai Rear Crank Assembly Detai o J1oF2] '°  ]10/15/20[PaGE 6 | CT799004x-16-01




ITEM

PART
NUMBER

DESCRIPTION

61799002%-16-01
QUANTITY

GT799004X-16-01
QUANTITY

980250-005X

ROD ASSY, FRONT ASSIST THROW

]

]

980230-005

ROD, FRONT ASSIST THROW

898010-001

SCREW JAW

890590-009X

PIN_ ASSEMBLY, JAW

990352-112-02

NUT, 1 1/4 HEAVY HEX

990351-125-02

WASHER, 1 1/4 LOCK

990401-125-02

BOLT, 1.125 X 4.250 5Q HD

990247-425-121

COTTER PIN, 1/4 X 2

mnicvlimalinnlieligplivvip=2

990511-200-02

NUT, 1 1/8 HEAVY HEX SLOTTED

JEEEN NENEN) RN N N N RN N

JEEEN NENEN) EEEN N N N RN N

N

980500—-04 /RX

CRANK STAND ASSEMBLY

O

RN

980010-04/R

CRANK

| =

980013X

STAND ASSEMBLY

Glle)

(N

980500—-04/LX

CRANK STAND ASSEMBLY

N

O

980010-04/L

CRANK

| =

980015X

STAND ASSEMBLY

JEEEN RN

OO

~

880052—-0035X

ROD ASSY, BOOSTER

N

RN

880031-206

BOOSTER ROD

980020-004-02

ROD ASSY, TANGED SCREW JAW

980020-002-02

ROD ASSY, SOLID SCREW JAW

lieplivvi=g

890800-17/5-00

RIVET, 1/4 x 1 11/16

4;444

[N N N N

980500—-048RX

CRANK STAND ASSEMBLY

O

N

980010-048R

CRANK

0| =

980071aX

STAND ASSEMBLY

OO

980500—048LX

CRANK STAND ASSEMBLY

N

O

980010-048L

CRANK

0| =

98001aX

STAND ASSEMBLY

JEEEN NENEN

OO

840120-002X

ROD ASSEMBLY, OPERATING

N

RN

840120-002

ROD, OPERATING

890590-003X

PIN ASSEMBLY, JAW

|| =

990331-125-02

NUT, 1 1/4 HEAVY HEX

|2 2 2 | | L~ I I I~ N

N[ ——
| N | N N A S | NN N N N N N N I D I L R g |

L~ 2 N L~ I I I~

N = —
| N D | S N S | S N N | N N I D I L R g |

980200-001X

PIPE CARRIER ASSEMBLY

990120-400-02

LAG SCREW, 1/2 X 4

910922-020-01

STUD ASSEMBLY, 4/4 X 13

990751-300-02

BOLT, 0./50 X 5.000 HEX

990351-075-02

NUT, &/4 HEAVY HEX

990401-07/5-02

WASHER, 3/4 LOCK

995000-008

TIE SCREW, 24 X 165 MM

O BN —1 O

860020-001

TIE STRAP, OFFSET

IN{[e\]INNTN IS EN G| NS

N[0 ININININVIN

h 4 SWITCH HELPER ROD
LAYOUTS
B | 5 RHAND LH
TRANSIT | wiTH PRE-ASSEMBLED BOOSTER RODS

SIGNALS AND COMMUNICATIONS

REVISION | SHEET
0 2 OF 2

APPROVED 8Y [ paTE  ISCP—10 61799002%-16-01
1C 10/15/20[ PAGE 7 | CT799004x-16-01




21 12— THIS VIEW IS THE GT799004X—-16 RIGHT HAND
PS
- 20 3/8 - _\ 22 20 19 1/2 =19 1/2 =19 1/2 =1=-19 1/2 =19 1/2 —r=-19 1/2 —r=-19 1/2 25 17 19
N @\\bol B B V0
\ 18 — COL | [
@_/,Iu\oul ;oul 1 i : : @/
° /o |'| ol_lo ol_lo ol_i: |'| ol_i: ol_i: ol_i: o o ol_i: T_Io
L] [T o] [ o 1 1 I I I I - I I 0 I I i I i I i | E— | -
: % = S R [Py R k. |4 TES TR TP TR TP T T e
s i i
[] []
ol_lo <|>_|o ol:(l,
6| 7] (8| |9| [0 |11 |12] |em—s———s |16
135 14 15
1220 — ps
THIS VIEW IS THE GT799002X-16 LEFT HAND 3 /
2] 2] 2] :.Z'il Z:
N mi|l | 0 il [
— SVVITCHLAHY%IUPTESR ROD
S W 416 RYAND LH
: SIGNALS AND COMMUNICATIONS
W . REVISION | SHEET |APPROVED BY |  paTE |SCP—10| ¢1799002%-16
Front Crank Assembly Detail Rear Crank Assembly Detail 0 1orz2| TC 10/15/20[PAGE 8 | GT79%004X-16




ITEM

PART
NUMBER

DESCRIPTION

GT799002X-16
QUANTITY

GT799004X-16
QUANTITY

RN

9802350-005X

ROD ASSY, FRONT ASSIST THROW

1

]

980230—-005

ROD, FRONT ASSIST THROW

898010-001

SCREW JAW

890590-005X

PIN ASSEMBLY, JAW

990331-125-02

NUT, 1 1/4 HEAVY HEX

990401-125-02

WASHER, 1 1/4 LOCK

990247 —-425-121

BOLT, 1.125 X 4.250 SQ HD

990511-200-02

COTTER PIN, 1/4 X 2

T|O Mmoot >

990332—-112-02

NUT, 1 1/8 HEAVY HEX SLOTTED

JEEEN) NN N (NN (N RN LN N

JEEEN) NN N (NN (N RN LN N

N

980500—-047RX

CRANK STAND ASSEMBLY

O

RN

980010-04/R

CRANK

| >

980015X

STAND ASSEMBLY

JEEEN) RENEN

JEEEN) RENEN

(ON

980500-047/LX

CRANK STAND ASSEMBLY

N

O

980010-047/L

CRANK

| >

980015X

STAND ASSEMBLY

| T~ P i R T T e |

JEEEN AN
N N N N N N N N~ N N N N |

I N N 2N Zam N e NV 2N 2N |

GG
N N NN N N P N

980020-002-02

ROD ASSY, TANGED SOLID JAW

880031—-206

BOOSTER ROD

980020-004-02

ROD ASSY, TANGED SCREW JAW

~J O |

980500—-048RX

CRANK STAND ASSEMBLY

O|l—|——

JEEN) BENENS NN NN

980010—-048R

CRANK

980015X

STAND ASSEMBLY

(@lle)

JEEEN N

0

980500—-048LX

CRANK STAND ASSEMBLY

N

O

980010-048L

CRANK

w| > | >

980015X

STAND ASSEMBLY

JEEEN ENEN

0

840120-002X

ROD ASSEMBLY, OPERATING

N

RN

840120-007

ROD, OPERATING

890590—-005X

PIN ASSEMBLY, JAW

990331—125-02

NUT, 1 1/4 HEAVY HEX

I | N L~

N[ —[—
OSSN

| N L~ [

N — — Gll@)

950125-001-10

BASKET ASSEMBLY

860020-001

TIE STRAP, OFFSET

860021-001

TIE STRAP

860002-010

TIE STRAP

980200-001X

PIPE CARRIER ASSEMBLY

990120-400-02

LAG SCREW, 1/2 X 4

910922-020-01

STUD ASSEMBLY, 3/4 X 13

990731-300-02

BOLT, 0./750 X 3.000 HEX

JEEEN] NN NN N PN N Y L N

990331-075-02

NUT, 3/4 HEAVY HEX

&)U)\JO)QT#>QJR)—>C)C>Hj>>

990401-0/5-02

WASHER, 3/4 LOCK

ENG NG NG N 16's ] N N N N (N

ENS TN TG ENG (6% NG NI N NG

995000-008

TIE SCREW, 24 X 165 MM

(O]

(ON

NN
— O

890800—-1/75-00

RIVET, 1/4 x 1 11/16

o~

~

TRANSIT

SWITCH HELPER ROD
LAYOUTS
#16 RH AND LH

SIGNALS AND COMMUNICATIONS

REVISION | SHEET
0 2 OF 2

APPROVED BY

1C

DATE
10/15,/20

SCP-10
PAGE 9

GT799002X-16
GT799004X-16




20 1/2 —=

-~ 25 3/4 —-

PS—\

22 1/2

THIS VIEW IS THE GT799003X—12 RIGHT HAND

18 1/2 —=— 22 1/4 ——= 22 1/4

21

20

21 21

22 18 1/2
T

@Bf ] | O @
{E' 5 bl C}
ol_lo ol_lo ol_lo '| ol_lo > o T_| > ol_lo -|
D 11 [T I1 I1 I1 II||II I1 I1 I1 I1 I1 1 I1 [1 —
= [l ol el gF [z ] [ o]
O u ; : 3 éé N ]
@B Tt N N
@ | [ [@,@ = = — — 7
Al | B LV ; ; | lel |71 g 0| | 13| |14
10 11 12\
@ PS
8 K /_
THIS VIEW IS THE GT/799001X—12 LEFT HAND
= 5
@0 [0 8 ° 6 I |:=g X
o o o ofl| I eo
= = = s [
Tl & I ml [ 0 ‘ | I &l [ I ét
=‘ SW|TCH|_AHY%|UPTESR ROD
TRANSW #12 RH AND LH
; SIGNALS AND COMMUNICATIONS
W . REVISION | SHEET  |APPROVED BY | patE |SCP—10 ¢1799001%=12
Front Crank Assembly Detail Rear Crank Assembly Detail 0 11T oF 2 TC 10/15/20[ PAGE 10 | CT799003X-12




PART GT799001X=12{|GT799005X-12
TEMI NUMBER DESCRIFTION QUANTITY || QUANTITY

7 1[980730-005X |[ROD ASSY, FRONT ASSIST THROW w 1
A1[980730-005  |[ROD, FRONT ASSIST THROW M )
51[398070-001 SCREW JAW (1) (1)
C|[B90590—-005%  |[PIN ASSEMBLY, JAW (1) (1)
D|[99033T=125=02|[NUT, 1 1/4 HEAVY HEX (1) (1)
F|[990407—125-02|[WASHER, 1 1/4 LOCK (1) (1)
F1[990247-425=171[BOLT, 1.125 X 4.250 SQ HD (1) (1)
G|[9905TT=200-02|[COTTER PIN, 1/4 X 2 (1) (1)
H1[990332=T12=02|[NUT, 1 1/8 HEAVY HEX SLOTTED (1) (1)

7 1[980500-049RX || CRANK STAND ASSEMBLY 0 1
A 11980070-049R || CRANK (0) )
51[930075% STAND ASSEMBLY (0) (1)

3 1[930500-049LX || CRANK STAND ASSEMBLY w 0
A 11980070-049C || CRANK ) 0)
51[930075% STAND ASSEMBLY (1) (0)

4 |[980020-007-07|[ROD ASSY, TANGED SOLID JAW w 1

5 1/880031-15 || BOOSTER ROD w 1

6 |[980020-004—07|[ROD ASSY, TANGED SCREW JAW w 1

7 1[980500-047RX || CRANK STAND ASSEMBLY 0 1
A 1[980070-047R || CRANK 0) M
31[930075% STAND ASSEMBLY (0) (1)

8 |[980500-047LX || CRANK STAND ASSEMBLY w 0
A 11980070-047C || CRANK ) 0)
51[930075% STAND ASSEMBLY (1) (0)

9 |[840120-002X |[ROD ASSEMBLY, OPERATING w 1
A1[340720-007  |[ROD. OPERATING ) M
B|[890590—-005X |[PIN ASSEMBLY, JAW (1) (1)
C1[99033T=125-02|[NUT, 1 1/4 HEAVY HEX (2) (2)

T0 |[950125-001—10]| BASKET ASSEMBLY w 1

71 |[860020-001 || TIE STRAP, OFFSET 4 4

12 |[860021-001 || TIE STRAP w 1

173 1[860002=010 || TIE STRAP w 1

T4 |[980200-001X || PIPE CARRIER ASSEMBLY 3 3

15 1[990120-400—02|[LAG SCREW. 1/2 X 4 6 6

16 |[970922-020-01][STUD ASSEMBLY, 3/4 X 13 4 4

177 11990731=300-02|[BOLT. 0.750 X 3.000 HEX 4 4

18 1[990331-075-02|[NUT, 3/4 HEAWY HEX 4 4

19 [990401=075-02||WASHER, 3/4 LOCK 4 7

20 |[995000-008 || TIE SCREW, 24 X 165 MM 13 13

27 |[890800—175-00|[RIVET, 1/4 x 1 11/16 4 4

A& S\CH HELPER ROD
H W LAYOUTS
TRANSIT | #12 RHAND LH
SIGNALS AND COMMUNICATIONS
REVISION | SHEET  |APPROVED BY DATE  |SCP =10} ¢1799001%=12
0 2 OF 2 1C 10/15/20[ PAGE 11 | ©CT799003X-12




—— 21 1/2 THIS VIEW IS THE GT799003X—10 RIGHT HAND

22 22 22 22 22 20 24 22 22
L
@O s e —
I O ol O m
T R TS R P I [P ] T
ﬂ o o ﬂ-- oo
[ [ g%
| 5] § O O
S I B L B e v W LI
10 11 /1 2\_@
20 Vaic
THIS VIEW IS THE 799001X—=10 LEFT HAND ©
[ o @
K- :z I
] [Q] [2] .ll|
L N |5 N 1 IF [

=‘ SWITCHLAHY%bPTESR ROD
TRANS-|T #10 RH AND LH

SIGNALS AND COMMUNICATIONS

) | . REVISION | SHEET  |APPROVED BY |  paTE |SCP—10 ¢1799001X=10
Front Crank Assembly Detail Rear Crank Assembly Detail 0 11 0F 2 TC 10/15/20] PAGE 12 | 6T799003X-10




PART GT799001X=1011GT799005%-10
TEM | NUMBER JESLRIFTION QUANTITY || QUANTITY

7 |[980230-005X ||ROD ASSY, FRONT ASSIST THROW 1 1
A /980230-005  |[ROD, FRONT ASSIST THROW (1) (1)
B|[BIB0T0-001T  |[SCREW JAW (1) (1)

C /830590005 |[PIN ASSEMBLY, JAW (1) (1)
D|[990337=125-02|[NUT, 1 1/4 HEAVY HEX (1) (1)
E |[990407=125-07|[WASHER. 1 1/4 LOCK © (1)
F|[990247-425-121[BOLT, 1.125 X 4.250 SQ HD © )
G|[9905171-200-02|| COTTER PIN, 1/4 X 2 (1) (1)
H|[990332=T12-02|[NUT, 1 1/8 HEAVY HEX SLOTTED (1) (1)

2 |[980500-049RX || CRANK STAND ASSEMBLY 0 1
A1 9800T0-049R || CRANK (0) (1)
B1[980075% STAND ASSEMBLY (0) (1)

3 |[980500-049LX ||CRANK STAND ASSEMBLY 1 0
A | 980010-049LC CRANK (1) (0)
5([980075% STAND ASSEMBLY (1) (0)

Z |[980020-002-02|[ROD ASSY, TANGED SOLD JAW 1 1

5 |[880031-160  ||BOOSTER ROD 1 1

6 1/980020-004-02|[ROD ASSY, TANGED SCREW JAW 1 1

7 |[980500-047RX ||CRANK STAND ASSEMBLY 0 1
A1[9800T0-047R || CRANK (0) (1)
5([980075% STAND ASSEMBLY (0) (1)

8 |[980500-047LX ||CRANK STAND ASSEMBLY 1 0
A1 9800T0-047L || CRANK (1) (0)
5([980075% STAND ASSEMBLY (1) (0)

g |[840120-002X |[ROD ASSEMBLY, OPERATING 1 1
A|[B40720-002  |[ROD. OPERATING (1) (1)
B|/390590-005X |[PIN ASSEMBLY, JAW (1) (1)
C|[990331=125=02|[NUT, 1 1/4 HEAVY HEX (2) (2)

TO |[950725-001-10|| BASKET ASSEMBLY 1 1

71 |[860020-001 || TIE STRAP, OFFSET 4 4

T2 |[860021-001  ||TIE STRAP 1 1

T3 |[860002=010 || TIE STRAP 1 1

T4 |[950200-001X ||PIPE CARRIER ASSEMBLY 3 3

75 |[990120-400-02||LAG SCREW, 1/2 X 4 6 6

16 |[970922-020-01|[STUD ASSEMBLY, 3/4 X 13 4 4

77 |[990737-300-02||BOLT, 0.750 X 3.000 HEX 4 4

18 |[990331-075-02||NUT, 3/4 HEAVY HEX 4 4

19 |[990401-075-02||WASHER, 3/4 LOCK 4 4

20 |/995000-008 || TIE SCREW . 24 X 165 MM 13 13

271 |[890800-175-00|[RIVET, 1/4 x 1 11/16 4 4

h A&  S)TCH HELPER ROD
H W LAYOUTS
TRANSIT | #10 RHAND LH
SIGNALS AND COMMUNICATIONS
REVISION | SHEET  |APPROVED BY DATE  |SCP =10} ¢1799001%=10
0 2 OF 2 TC 10/15/20[ PAGE 13 | ©T799003X-10






